
	
  

	
  

Appendix 4.2.10  Non Potable Water Preliminary Risk Assessment 
 

 

 

 
	
   	
  



Project: Catherine Hill Bay Water Utility
Client: Rose Group
Title: Non‐Potable Water Preliminary Risk Assessment for IPART Application
Author: BI
Date (Revision): 10/07/2013 (Revision B)
Risk Criteria: As per Tables 2.5, 2.6 & 2.7: Australian Guidelines for Water Recycling: Managing Health and Environmental Risks‐phase 1 (2006)

Risk Risk
Trace contaminants 
in MBR effluent feed 
water

Trace contaminants following 
MBR treatment

Potential impacts on recycled 
water uses

C  Possible   2  Minor    Moderate   1. Majority residential catchment hence there is a low likelihood of significant trace contaminants being present in 
[...]
bacteria, viruses and protozoa and then chlorinated via a chlorine contact tank designed 



 

 Page 4
 

to meet the required log removals especially for viruses. The UF, UV and chlorine contact 
tank act as a multiple barrier for microbes and microorganisms and are selected/designed 
according to the DHS requirements to demonstrate meeting the required microbial 
removal criteria for Class A recycled water in dual pipe schemes. 

 Class A recycled water is then stored in 1.5 ML tank to supply the non-potable urban 
demands via a reticulated dual pipe system throughout the development site. A chlorine 
residual of .6 mg/L shall be maintained at all times in the recycled water tank. 

 During normal operation, the rate of recycled water supply is greater than the reticulated 
recycled water demands. Thus, excess Class A recycled water is stored onsite in the 
storage dams that supply recycled water to Queens Park irrigation storage via irrigation 
floating pontoon pumps located in the storages. These pumps are automated by level 
sensors in the storages and controlled by the overall WWTP DDC control system. 

Low demand operation 

Low demands are generally associated with extended periods of no irrigation demands such as 
during winter or during extended wet weather periods. 

 Production of Class A recycled water is similar to the normal operation conditions. 

 When all the recycled water storage dams are full, UF permeate is entirely treated by 
RO1 to remove nutrients and salt to acceptable levels for discharge to the Moorabool 
River. 

High demand operation 

High demands are generally associated with extended dry periods especially in summer when 
irrigation demand is at its peak. 

 Production of Class A recycled water is similar to the normal operation conditions. 

 When the daily demand exceeds the recycled water tank capacity, recycled water from 
the onsite storage dams would be used to supplement the primary Class A recycled 
water supply from the MBR effluent stream. The recycled water stored at the dams would 
be treated again through the pressurised UF membrane system and into the recycled 
water tank, where a chlorine level of 0.6 mg/L is maintained  

 When the recycled water storage dams are emptying, RO2 would be treating brackish 
groundwater or borewater to top-up the reticulated recycled water tank and the irrigation 
tank (that supplies the Queens Park irrigation storage dam) when needed. As the salinity 
of this treated groundwater source would be around (100-200) mg/L TDS, some of RO1 
brine (which has moderate salinity compared to RO2 brine) can be mixed with this water 
source without compromising the quality of recycled water, which will be used for 
irrigation of Queens Park only. This groundwater source would provide 100% security of 
supply for the scheme’s recycled water demand 

MBR treatment plant 

The MBR plant is a modified activated sludge process with a two-tier membrane bioreactor 
contained within a large aerobic chamber (MBR tank) designed by Solo Water. The MBR 
system is designed with five distinct zones contained within separate stainless steel tanks. 

The MBR separates treated effluent from the mixed liquor solids utilizing a hollow fibre 
microfiltration membrane with a 0.4 micron pore size. The submerged membranes are typically 
placed directly into the MBR tank. The membranes allow the purified water to pass through the 
pores, while creating a complete barrier to the passage of any solid greater than 0.4 microns, 
which includes almost all bacteria.  

Treated wastewater (or “Permeate”) is drawn through the membranes using a suction lift pump 
leaving the suspended biomass material in the MBR tank. Biomass (mixed liquor) is removed 



 

 Page 5
 

using a sludge pump when required to maintain the optimum mixed liquor suspended solids 
(MLSS) levels in the MBR plant. The illustration below gives a basic flow sheet of a typical MBR 
system. 

 

Figure 2, MBR Process 

Excess sludge in the system is removed on a regular basis when the mixed liquor suspended 
solids concentration in the return activated sludge reaches about 13,000 mg/L (1.2% solids). 
Liquid sludge from the MBR will be periodically pumped from the system to a collection tanker 
and disposed of to an EPA licensed facility by an approved tank waste contractor. 

 

Figure 3, Existing MBR treatment works at Forest Resort (Creswick VIC) 

Advanced Water Treatment plant 

The objective of the AWT plant is to further treat the MBR permeate to produce recycled water 
of the following qualities: 

 Class A recycled water, which would be used in the dual pipe reticulation system for 
unrestricted non-potable water uses across the development site such as toilet flushing, 
washing machine, garden watering, fire fighting, road verges and public open space 



 

 Page 6
 

irrigation. The quality of Class A recycled water should comply with the DHS microbial 
criteria for dual pipe water recycling schemes as follows: 

Bacteria <10 E. Coli/100 mL 

Viruses 7-log reduction from raw sewage to 
recycled water 

Protozoa 6-log reduction from raw sewage to 
recycled water 

For this purpose, the MBR permeate will be further treated by UF, UV and chlorination 
specifically designed to demonstrate compliance with DHS requirements using DHS 
endorsed treatment equipment and operational monitoring. Additionally, RO1 will be 
utilised to treat 30% of the UF permeate during normal operation conditions to reduce salt 
in the recycled water to around 500 mg/L TDS. The expected water quality of the 
recycled water during operation would be as shown below: 

BOD <5mg/L 

SS <5mg/L 

pH 6.5-8.5 

Turbidity <1 NTU 

TN <7mg/L 

TP <0.25mg/L 

TDS <500mg/L 

 Recycled water discharge to the Moorabool River during extended periods of no irrigation 
demands such as during winter or during extended wet weather periods and when all the 
recycled water storage dams are full. UF permeate will be entirely treated by RO1 to 
remove nutrients and salt to acceptable levels for discharge to the Moorabool River. The 
following water quality standard is expected for the recycled water discharges to 
Moorabool River following 100% treatment by RO1: 

BOD <5mg/L 

SS <5mg/L 

pH 6.5-8.3 

Turbidity <1 NTU 

TN <3mg/L 

TP <0.1mg/L 

TDS <100mg/L 

Ultrafiltration (UF) membrane unit 

The UF membrane unit will be installed in series after the MBR unit. Ultrafiltration is a pressure 
driven process in which the fine-pore membrane acts as a selective barrier to restrict the 
passage of pollutants in the feed water. The UF unit is manufactured by Norit X-Flow (model 
UFC M5, 0.8mm) with an absolute pore size of 0.03 µm. The primary function of the UF unit is 
to filter the MBR permeate to remove microorganisms and microbes such as viruses and 
protozoa. The UF membrane unit is sized to treat a maximum of 1.1 ML/day, which can cater for 
the average daily operational flow from the MBR plus treating previously treated Class A 
recycled water stored in the recycled water dams. 



 

 Page 7
 

    

Figure 4, Existing UF membrane unit at Deep Creek Resort (Moama NSW) 

Reverse Osmosis unit (RO1) 

Reverse Osmosis is a process for the removal of dissolved ions from the permeate in which 
pressure is used to force the water through a semi-permeable membrane, which will pass the 
water but rejects most of the dissolved solids including salt and nitrates. RO1 treatment unit has 
a design capacity of 0.4 ML/day with about 85% recovery and will be installed within the WWTP 
building. RO1 unit is skid-mounted low energy brackish water RO membranes manufactured in 
Thin Film Polyamide by Filmtech 

RO1 is designed to treat about 1/3 of the UF permeate during normal operation to reduce 
salinity to around 500 TDS. However, since the recycled water quality standard for discharge to 
the Moorabool River is more stringent, especially from a nutrient perspective to ensure that 
recycled water discharges don’t compromise the River’s environmental values, RO1 will have to 
fully treat the UF permeate during such circumstances. 

Ultraviolet (UV) disinfection unit 

A UV disinfection unit manufactured by Orica (model AFP840) will be used to further treat the 
UF permeate (partially through RO1) to inactivate bacteria, viruses and protozoa. The efficiency 
of this unit in virus and protozoa log removal is assessed according to the DHS requirements 
and is discussed later in this report. 

Chlorination system 

Chlorination is undertaken within the WWTP and the recycled water reticulation system as 
follows: 

 Pre-chlorination of the MBR permeate before feed to UF membrane system. 

 Chlorination using a contact tank designed with baffles and appropriate retention time to 
achieve the required log-removal by the GEM Dual pipe Water Recycling Schemes- 
Health and Environmental Risk Management and endorsed by DHS. 

 Chlorination at the dual pipe recycled water tank to ensure continuous residual chlorine of 
0.6 mg/L at all times. 

Groundwater supply and desalination plant 

A Reverse Osmosis membrane desalination plant (RO2) is proposed to treat groundwater from 
either dewatering of the Batesford quarry or the local bore, to reduce salinity levels in 



 

 Page 8
 

groundwater to about 200 mg/L so that it can be used to top-up the dual pipe recycled water 
tank and the irrigation dam at Queens Park. 

Control system 

The MBR equipment is controlled by the Main Plant Control System provided by Sirex. 
Readings from instruments are electronically recorded and controls for many instruments can 
be electronically and remotely monitored and triggered using the Plant Control System. The 
Plant Control System can operate under Manual and Automatic control modes. The basic 
system logic and operating requirements are to be detailed in the Functional Description 
included in the WWTP Operation and Maintenance Manual, which is to be prepared and 
finalised during the commissioning phase.  

A computer controlled blower aerates the sewage and a permeate pump draws the product 
water through the membranes and discharges it into the permeate pipe for subsequent UF, RO, 
UV and chlorine dosing. The level in the anaerobic tank controls the speed of permeate pump to 
maintain the consistency of the treatment process. As the concentration of solids increases in 
the permeate line to a set point, the operator will pump the sludge-liquor back to the inlet tank or 
directly to a tanker for offsite disposal. The MBR tank can be decanted back to the aeration tank 
as required. 

After MBR effluent has undergone UF treatment a proportion of it is automatically diverted to the 
RO1 unit to be collected again with the remainder of the UF permeate in the UV feed tank. 

Wastewater Treatment Plant Building 

The equipments for the MBR and AWT plants will be enclosed in a building, with approximate 
dimensions of 60m by 15m located at the rural zoned land on the Riverlee development site 
north of the Geelong Ring Road. Additional space of 20m x 15m will also be provided for future 
upgrade of the plant to cater for the subsequent stages of the project. The dual pipe pumps and 
irrigation pumps will also be contained within the plant building. The layout of the WWTP 
building is shown in Appendix 3. Photos of an existing MBR installation already operating at 
Forest Resort in Creswick Victoria are shown below. 

 

 

Figure 5, existing treatment plant building  

Dual pipe reticulation and storage 

Recycled water storages will be utilised to improve the security of supply of the Class A dual 
pipe reticulation system. Class A treated recycled water will be first stored in a 1.5 ML tank that 
directly supplies the dual pipe reticulation system, which distributes recycled water for urban 
non-potable water demands such as toilet flushing, washing machine, garden irrigation, wash 



 

 Page 9
 

down, fire fighting and irrigation of road verges and public open space. The recycled water 
piping system will use purple coloured PVC piping to distinguish it from the potable supply to the 
development in accordance with the plumbing code and AS3500. It will also be clearly labelled 
as non-potable water at the point of end use. 

Excess Class A recycled water is then stored in 25 ML storage dams on the site of the WWTP 
north of the Geelong Ring Road. These storages will supplement the dual pipe recycled water 
tank during times of peak demand by Class A treated recycled water after further treatment by 
UF and chlorination addition at the recycled water storage tank. These storage dams will also 
pumps recycled water to the irrigation storage dam in Queens Park. These storage dams will be 
PE lined to reduce water loss and seepage to the underground water aquifer. 

Recycled water irrigation only scheme 

Part of the Fyansford Utility scheme is to provide recycled water to Queens Park, which is 
owned and managed by GGCC. An in principle agreement has been reached to this effect 
between Fyansford Utility and GGCC. Initially, Fyansford Utility would supply the estimated 70 
ML/year irrigation demand from treated groundwater. This will be replaced by the following 
sources as the Fyansford Green and Riverlee sites are progressively developed: 

 Class A recycled water 

 During high irrigation demand periods and when the recycled water storage dams are 
emptying, a shandy of desalinated groundwater and RO1 brine would be used. The 
salinity of the shandy should not exceed 500 mg/L TDS. 

Fyansford Utility will only supply recycled water to the storage dam in Queens Park to be used 
for restricted irrigation purposes under a HEMP, specifically prepared for this purpose. GGCC 
will be responsible for operation of the irrigation system to the golf course and playing fields 
within Queens Park under the conditions of the HEMP.  

This irrigation storage dam will also be PE lined to reduce water loss and seepage to the 
underground water aquifer. 

Saline evaporation ponds 

A total of 1.6 ha active surface area PE lined evaporation ponds will be provided with a depth of 
2.5m to sustainably manage the brine wastewater streams from both RO1 and RO2. 

Discharge to waterways outlet 

During extended wet weather periods when all the recycled water storages are full, RO1 treated 
excess recycled water will be discharged from the WWTP to the adjacent stormwater collection 
system, currently managing stormwater runoff from the adjacent Geelong Ring Road and then 
to Moorabool River via stormwater drainage within the Riverlee site 

 

 



 

 Page 10
 

2 Roles and Responsibilities 
The roles and responsibilities of the supplier, scheme manager and users are summarised in 
the sections below. 

2.1 Supplier and Scheme Manager 

As the supplier and scheme manager, Fyansford Utility will be responsible for: 

 Developing, implementing and reviewing the RWQMP 

 Obtaining DHS endorsement for Class A RWQMP 

 Supplying recycled water to quality standards set out in the RWQMP and HEMP to 
end users 

 Ensuring that the Environmental Improvement Plan (EIP) and Health and 
Environment Management Plan (HEMP) are EPA endorsed 

 Annual Review of HEMPs 

 Annual review of Customer Site Management Plans 

 Annual review of RWQMP and HACCP 

 Annual report to the EPA, including all monitoring results as required by the 
RWQMP, HACCP and HEMPs 

 Maintenance and update of operational management programs 

 Monitoring of water quality throughout the system 

 Provision of alternative supply when necessary 

 Maintain record of recycled water users 

 Provide EPA with annual list of recycled water users 

 Communication with customers during an incident 

 Notification of EPA of an incident or exception within 14 days 

 Notification of EPA of an emergency immediately 

 Assessment and review of customer compliance 

 Undertaking of internal audits and arrangement of statutory, third party, external 
audit, in compliance with AS/NZS 19011:2003 Guidelines for Quality and/or 
[...]
expected treatment plant performance. 

Table 2: expected treatment plant performance the Fyansford water utility scheme 

Pathogen Class A 

Target Log 

Reduction 

Fyansford Proposed Water Treatment Process 

MBR UV UF RO Cl Total 

Adenovirus/MS2 7 - log - negligible 3.5  4 7.5 

Cryptosporidium: 6 - log - 2.5 4  0.2 6.7 

3.2 Chemical 

Given that recycled water for the Fyansford development will originate from domestic sources, 
the health risk posed by chemical contaminants is typically less that that posed by pathogens. 
Metals and organic compounds tend to settle into the sludge stream and are then subject to 
management through the treatment process. For this reason, no guidance is provided for 
chemical contaminants in the GEM: Use of Reclaimed Water (2003). Therefore, the presence of 
chemicals in recycled water at levels that could potentially pose a health risk is not anticipated 
for this scheme. According to the EPA guidelines, chemicals entering the sewerage system are 
managed through trade waste control, substantially diluted with other wastewater, and generally 
removed or degraded by treatment processes. Due to this, the EPA has not established specific 
water quality objectives for chemicals. 



 

 Page 13
 

4 System Assessment 
This section will provide an overview of the recycled water system and identify potential sources 
of risk that will require control. It is intended that monitoring and management for achieving and 
maintaining the required microbial criteria will occur through the application of a Hazard 
Analysis and Critical Control Point (HACCP) framework. The aim of the system assessment is 
to provide a detailed understanding of: 

 The entire recycled water supply system, from source to end use or receiving 
environment 

 The hazards, sources and events (including treatment failure) that can compromise 
recycled water quality 

 The preventative measures needed to effectively control hazards and prevent 
adverse impacts on humans and the environment. 

4.1 Intended uses and source of recycled water 

The recycled water for this system is intended to be primarily sourced from domestic sewage 
from the Fyansford Green and Riverlee developments. The intended end uses of recycled water 
for this system are: 

 Irrigation of Queens Park 

 Domestic garden watering including vegetable gardens. 

 Toilet flushing and washing machine use. 

 General outdoor uses such as car washing, dust suppression, construction and 
wash down 

 Filling water features and ponds that are not used for swimming. 

 Use in cooling towers. 

 Fire fighting and fire protection systems including hydrants and sprinkler systems. 

4.2 Recycled water system analysis 

Below is a generalised flow diagram describing the intended recycled water system from source 
to end use (or receiving environment). This diagram helps to outline all the steps and processes 
involved within the system and determine whether they are under the control of Fyansford 
Utility. It can also highlight any explicit characteristics or risks associated with the system.  



 

 Page 14
 

 

4.3 Hazard Identification and Determination of Critical 
Control Points 

A number of hazards have been identified for recycled water collection, treatment, storage and 
end use. A hazard control table (Appendix 5) has been developed to identify actions and 
controls which will aid in mitigating risk and reduce the likelihood of their occurrence during 
production, supply and use of recycled water.  This table documents the following information 
as part of the hazard analysis procedure: 

 Identification of hazards and associated hazardous events at each step in the 
water treatment and use process.  

 Identification of the likelihood and consequence of each of these hazards 

Wastewater source 

Sewage treated 
within the treatment 

plan 

Treatment System 

 MBR UF RO UV CL 

Waste streams (backwash) 

Storages 

Recycled Water 
Tank 

Borewater and groundwater 

Irrigation storage 
dam 

Recycled Water 
Dam 

Distribution Systems 

Unintended Uses Intended Uses 

In house use 

Garden 

Fire fighting 

Unintentional 
discharge 

Cross 
connections 

Road verges 

Public open 
space 

Human Health 

Control 

Environmental 

Control 



 

 Page 15
 

 Determination of the risk and significance of each hazardous event (i.e. likelihood 
multiplied by consequence) 

 Identification of control measures for each hazardous event. This can include 
system input management, physical barriers, monitoring standard operating 
procedures and education.  

 Personal responsible for carrying out control measures. 

Major hazards identified through this procedure include: 

 Chemical contaminants in domestic sewage 

 Increased BOD and ammonia due to mechanical failure of blowers 

 Spill of toxic chemicals on site 

 High levels of human pathogens in recycled water 

 High levels of organic chemicals in recycled water 

 Chemical contaminants in the membrane filtration scheme 

 Vector borne diseases in recycled water storage 

 Algal blooms in recycled water storage 

 High levels of nutrients in recycled water 

 High levels of residual chlorine in recycled water 

These hazards can occur at many processes throughout the water reuse system including: 

 The collection of sewerage and production of recycled water 

 The storage of recycled water 

 The domestic use of recycled water from a dual reticulation system 

 Irrigation with recycled water  

The risk analysis matrix framework from the Australian Drinking Water Guidelines (NHMRC 
2004) was used in assessing the risk of each hazard. Once the risk is assessed for the 
identified hazards, preventative measured will be developed to mitigate these risks to an 
acceptable level. Examples of preventative measures include: 

 Protection of water source by protecting stormwater from animal and human waste, 
and controlling the type of water discharged into greywater systems. 

 Water treatment to reduce hazards 

 Water storage methods to reduce hazards 

 Protection and maintenance of distribution systems and storages, including 

 Buffer zones 

 Light minimisation to restrict algal growth 

 Maintaining drainage and sites 

 Backflow prevention and cross connection control 

 Restrictions on distribution systems and application site, such examples include: 

 Adoption of recycled water plumbing codes of practice 

 Control of access, application methods, rates and times etc 

 Development of management plans 

 Signage and education. 

Critical Control Points (CCPs) are defined as a point, step or procedure at which control can be 
applied and is essential to prevent or eliminate a hazard or reduce it to an acceptable level. 
Identification of CCP’s is particularly important for assuring water quality. Potential CCPs for the 
Fyansford plant have been preliminarily developed based on initial knowledge of potential 



 

 Page 16
 

hazards and associated risks, and preventative measures identified through the HACCP 
process. These are outlined in Table 3 below along with their associated criteria: 

Table 3: Potential CCPs at the Fyansford water utility scheme 

Process Step Hazard Do preventative 
measures exist 
to reduce the 
hazard/risk to 
an acceptable 
level? 

Is the preventative 
measure specifically 
designed to 
substantially reduce 
the risk presented 
by the hazard? 

Can operation 
of the 
preventative 
measure be 
monitored and 
corrective 
actions are 
applied in a 
timely fashion? 

Would failure 
of the 
preventative 
measure lead 
to immediate 
corrective 
action or 
possible 
cessation of 
supply? 

Is this a CCP? 

Interface at inlet Microbiological 
pathogens 

Yes No No No No 

Interface at inlet Chemical 
contaminants 

Yes Yes Yes Yes Yes 

Primary 
sedimentation 

Suspended 
soils, BOD, 
E.coli and other 
biological 
pathogens. 

Yes Yes Yes Yes Yes 

Aeration tanks BOD, ammonia Yes Yes Yes Yes Yes 

Membrane 
bioreactor 

BOD, biological 
pathogens 

Yes Yes Yes Yes Yes 

Chlorination BOD, biological 
pathogens, 
chlorine residual 

Yes Yes Yes Yes Yes 

UV disinfection BOD, biological 
pathogens. 

Yes Yes Yes Yes Yes 

Ultra filtration BOD, biological 
pathogens. 

Yes Yes Yes Yes Yes 

Reverse Osmosis BOD, biological 
pathogens. 

Yes Yes Yes Yes Yes 

Recycled water 
reticulation 
(Domestic) 

BOD, biological 
pathogens, 
chlorine residual 

Yes Yes Yes Yes Yes 

Recycled water 
reticulation 
(Public open 
space irrigation) 

BOD, biological 
pathogens 

Yes No No No No 

Storage lagoons Algal bloom, 
contamination 
from animals. 

Yes Yes Yes Yes Yes 

Retention tanks Algal bloom, 
contamination 
from animals. 

Yes No No No No 

Following identification, the requirements for each of the CCP’s are as follows: 

 Operational parameters that can be measured, and for which critical limits can be 
set to define effectiveness 

 Operational parameters that can be monitored sufficiently frequently to reveal any 
failures in a timely manner 



 

 Page 17
 

 Procedures for corrective action that implement in response to deviation from 
critical limits. 

4.4 Critical limits and alert criteria 

Critical limits have been defined and validated as part of the preventative measures outlined for 
each CCP identified. A critical limit represents a quantitative or qualitative tolerance level which 
distinguishes acceptable from unacceptable performance for each CCP. Exceedance of critical 
limits during a process at each CCP represents loss of control of a process and indicates that 
there may be an unacceptable health or environmental risk. Corrective actions have been 
developed in the event of a deviation from critical limits at any CCP. Alert criteria have been 
established to provide early warning that a critical limit is being approached. The alert criteria 
are more stringent that critical limits and serve to institute corrective actions before an 
unacceptable health or environmental risk occurs. Preliminary critical limits and alert criteria 
developed for the Fyansford utility are outlined in Table 4 below. 

Table 4: Potential critical limits and alert criteria for the CCPs 

Potential Critical 
Control Point 

Hazard(s) Potential Critical Limit Potential Alert Limit 

Interface at inlet Chemical contaminants   

Primary sedimentation Suspended soils, BOD, 
E.coli and other biological 
pathogens  

Filtered water turbidity ≤ 2 
NTU 95% of the time. 
Maximum turbidity of 5 NTU 

 

Aeration tanks BOD, ammonia   

Membrane bioreactor BOD, biological pathogens   

Chlorination BOD, biological pathogens, 
chlorine residual 

  

UV disinfection BOD, biological pathogens. UVT 80% 

Peak flow rate 8 L/s 

Max pressure 450 kPa 

 

Ultra filtration BOD, biological pathogens. Flux 76 l/m2/hr 

Transmembrane pressure 
(TMP) 0.9 bar 

UCL for monitored air flow 
during DIT 236 l/hr 

Turbidity UCL 0.15 NTU 

Particle counting and particle 
monitoring, 95% confidence 
interval of the previous 
month’s data 

Alarm CL for 
monitored air flow 
during DIT 97 l/hr 

Turbidity alarm CL 0.1 
NTU 

 

Reverse Osmosis BOD, biological pathogens.   

Recycled water 
reticulation (Domestic) 

BOD, biological pathogens, 
chlorine residual 

Zero cross connections and 
backflow prevention provided 
at property boundaries 

 

Storage lagoons Algal bloom, contamination 
from animals. 

  



 

 Page 18
 

5 Validation of Treatment Process 
Validation is a critical component of the treatment process management to ensure that the 
targeted water quality objectives are achieved. DHS validation and endorsement is required to 
ensure that the targeted water quality objectives outlined by the EPA are achieved for Class A 
recycled water for dual pipe use. DHS requires that individual processes within the treatment 
train are validated through the following methods: 

 Considering data which already exists 

 Specific on-site testing of full-scale or pilot systems 

 On-site tracer studies 

For the purposes of this draft RWQMP, existing data was considered to meet validation 
requirements and receive DHS endorsement. Specific on-site testing of the facility will be 
undertaken upon completion of construction to verify the validation requirements outlined at this 
stage. It is essential to demonstrate sufficient log removal achievements from each individual 
process within the treatment train. Demonstration of log removal from each process is explained 
in detail below. 

5.1 Membrane bio-reactor (MBR) process 

The MBR plant is an improved activated sludge process by introducing a hollow fibre membrane 
filter into the final stage of the aeration treatment, which separates treated effluent from the 
mixed liquor suspended solids producing high quality permeate. Microfiltration (MF) membrane 
manufactured by Mitsubishi Rayon will be used, which is sterapore hollow fibre 0.4 micron 
polyethylene membrane. Each membrane module, or cassettes, consists of 70 horizontal 
curtains of fibres. The cassettes are placed directly into the aeration basin and a vacuum pump 
is used to pull clean water through the membrane while leaving the biomass in the MBR tank 
basins. 

While previous research indicated that MBR process removes pathogens including bacteria, 
protozoa and sometimes viruses. However, According to DHS requirements, the capability of a 
secondary treatment process to reduce pathogens needs to be characterised over an extended 
period of time to consider seasonal variation, catchment inputs and process upset. Such testing 
typically occurs over a 12 month period. As such, the MBR process will not be considered as 
part of the validated treatment train to demonstrate meeting the microbial water quality criteria 
as set by the Dual Pipe Water Recycling Schemes- Health and Environmental Risk 
Management (2005). 

5.2 Ultra-filtration membrane (UF) 

DHS requires that validation reports for membrane filtration systems in support of log reduction 
claims be according to the guidance provided in the USEPA Membrane Filtration Guidance 
Manual (2005). The X-Flow UF membrane (Model UFC M5, 0.8mm) manufactured by Norit is 
selected to be used for the Fyansford Utility AWT plant. This UF membrane model has been 
tested according to the USEPA Membrane Filtration Guidance Manual (2005) by Kiwa N.V. The 
full testing report is provided in Appendix 6, while summary of the testing results are outlined 
below. 

5.2.1 Challenge testing 

Test system 
The membrane elements that were tested were of the type S-225-FSFC PVC containing UFC 
M5 0.8mm membranes. Three membranes were installed in a pressure vessel. The vessel was 



 

 Page 19
 

fed by a feed pump with drinking water at a flow of 5.5, 10.5 or 14 m3/h. The micro-organisms 
were dosed into the feed water to obtain a feed concentration of approx. 106-7/l. A combination 
of intact and broken fibre membrane elements were tested. After the experiments the 
membrane elements were re-tested in a bubble test to verify the number of broken fibres after 
the experiment was identical to the number of broken fibres prior to the experiment. 

Virus 

 Challenge experiments with MS2 bacteriophages have been used as indicator for the 
removal of human pathogenic viruses, such as Hepatitis A and Norwalk-like caliciviruses. 

 The results of the challenge test with intact membrane elements shown that the log 
removal achieved by the membrane is in the range of 4.0 - 5.6 logs showing a trend of 
decreasing removal with time. 

 The results of the challenge test with broken fibre membrane elements shown that the log 
removal achieved by the 0.5 broken fibre per module is in the range of 3.9-5.0 logs, by 
the 1 broken fibre per module is in the range of 4.0-4.9 logs and by the 2 broken fibres 
per module is in the range of 3.9-5.1 logs. 

Giardia and cryptosporidium 

 Challenge experiments with Bacillus subtilis (approx 1 µm) spores are regarded as an 